
CH2M HILL 

2485 Natomas Park Drive  

Suite 600 

Sacramento, CA  95833-2937 

Tel 916.920.0300 

Fax 916.920.8463 

July 27, 2009 
 
371322 
 
 
Rod Jones 
1516 Ninth Street 
Sacramento, CA  95814-5512 
 
Subject: Lodi Energy Center (08-AFC-10) 

Supplement D –Changes to Equipment and Project Fenceline  
 
Dear Mr. Jones: 

Please find attached the Lodi Energy Center’s Supplement D – Changes to Equipment and 
Project Fenceline. This supplement was prepared as a result of a change in the turbine 
vendor and some minor modifications to the project fenceline.  

Attached are 60 hard copies and 65 electronic copies on CD-ROM. Five electronic copies of 
the revised Air Quality modeling files on CD-ROM have also been included with this 
[...]
Each 480 volt load center transformer will be dry typeoil-filled using less flammable oil, 
using no oil, and will supply 480-volt, 3-phase power to the plant 480-volt motor control 
centers (MCCs) and switchgear. 

The MCCs will provide power to the various 480-volt motor loads, and other low-voltage 
plant loads including 480-volt power distribution panels, and lower voltage lighting and 
distribution panel transformers. Power for the AC power supply (120-volt/208-volt) system 
will be provided by the 480-volt MCCs and 480-volt power panels. 480-120/208-volt dry-
type transformers will provide transformation of 480-volt power to 120/208-volt power. 

2.1.7.3 125 /250-Volt DC Power Supply System 
One common 125 /250-volt DC power supply system consisting of one 100-percent-capacity 
battery bank, two 100-percent-capacity static battery chargers, a switchboard, and two or 
more distribution panels will be supplied for balance-of-plant and CTG equipment. The 
CTG will be provided with its own separate battery systems and redundant chargers. 

Under normal operating conditions, the battery chargers supply DC power to the DC loads. 
The battery chargers receive 480-volt, three-phase AC power from the AC power supply 
(480-volt) system and continuously charge the battery banks while supplying power to the 
DC loads.  

Under abnormal or emergency conditions, when power from the AC power supply 
(480-volt) system is unavailable, the batteries supply DC power to the DC system loads. 
Recharging of a discharged battery occurs whenever 480-volt power becomes available from 
the AC power supply (480-volt) system. The rate of charge depends on the characteristics of 
the battery, battery charger, and the connected DC load during charging. The anticipated 
maximum recharge time will be 12 hours. 

2.1.7.4 Uninterruptible Power Supply System 
The combustion turbine and power block will also have an essential service 120-volt AC, 
single-phase, 60-hertz (Hz) uninterruptible power supply (UPS) to supply AC power to 
essential instrumentation, to critical equipment loads and to unit protection and safety 
systems that require uninterruptible AC power.  

Redundant The UPS inverters will supply 120-volt AC single-phase power to the UPS panel 
boards that supply critical AC loads. The UPS inverters will be fed from the station 125 
/250-volt DC power supply system. Each The UPS system will consist of one full-capacity 
inverter, a static transfer switch, a manual bypass switch, an alternate source transformer, 
and two or more panelboards. 

The normal source of power to the system will be from the 125-volt DC power supply 
system through the inverter to the panelboard. A solid-state static transfer switch will 
continuously monitor both the inverter output and the alternate AC source. The transfer 
switch will automatically transfer essential AC loads without interruption from the inverter 
output to the alternate source upon loss of the inverter output. 

A manual bypass switch will also be included to enable isolation of the inverter for testing 
and maintenance without interruption to the essential service AC loads. 



SECTION 2.0: PROJECT DESCRIPTION 

2-20 SAC/371322 (LEC_SUPP D_APPENDIX A_REVISED PROJECT_DESCRIPTION.DOC) 

The distributed control system (DCS) operator stations will be supplied by UPS power. The 
continuous emission monitoring system (CEMS) equipment, DCS controllers, and 
input/output (I/O) modules will be fed using either UPS or 125-volt DC power directly. 

2.1.8 Fuel System 
The CTG will be designed to burn natural gas only. The natural gas requirement during 
base load operation at annual average ambient temperature is approximately 
12,0188571,957  MMBtu/hr (higher heat value [HHV] basis). The maximum natural gas 
requirement, experienced during low ambient-temperature operation, is approximately 
21312,159079  MMBtu/hr (HHV basis). 

Natural gas will be delivered from PG&E’s Line #108 to the site via a new 2.5-mile-long 
pipeline, which will be adjacent to the existing natural gas pipeline used to serve the STIG 
plant. At the plant site, the natural gas will flow through a flow-metering station, gas 
scrubber/filtering equipment, a gas pressure control station, and a compressor that will boost 
the fuel gas pressure to that required by the CT steam-heated fuel gas heater prior to entering 
the combustion turbine. 

Historical data indicate that the fuel gas pressure on PG&E’s Line #108 generally varies 
between 300 and 400 pounds per square inch gauge (psig). Two 100-percent-capacity, 
electric-driven fuel gas compressors will be provided to boost the fuel gas pressure to about 
500 psig, which is the pressure required by the combustion turbine. The gas compressors 
will be located outdoors and will be treated acoustically either by acoustical enclosures or a 
soundwall to reduce the compressor noise level. 

2.1.9 Plant Cooling Systems 
The steam turbine cycle heat rejection system will consist of a deaerating steam surface 
condenser deaerating steam surface condenser, cooling tower, and cooling water 
(circulating water) system. The heat rejection system will receive exhaust steam from the 
low-pressure steam turbine and condense it to water (condensate) for reuse. TheA surface 
condenser is a shell-and-tube heat exchanger; the steam condenses on the shell side, and the 
cooling water flows through the tubes, making one or more passes. The condenser will be 
designed to operate at a pressure of approximately 2 inches of mercury, absolute at an 
ambient temperature of 61.2°F. Approximately 542 590 MMBtu/hr of heat will be 
transferred from condensing steam to cooling water in the condenser.  

The cooling water will circulate through a counter-flow, 7-cell, mechanical draft cooling 
tower7-cell, mechanical draft cooling tower that uses electric motor-driven fans to move air 
in a direction opposite to the flow of the cascading water. Due to the HP design and 
requirements of the Benson type boiler, the cooling water flow through the cooling tower 
increased about 15% from 60,000 gpm to 69,000 gpm. The heat removed transferred in the 
condenser to the cooling (circulating) water will be discharged to the atmosphere by routing 
the cooling water through the cooling tower where the hot water is cooled by air flowing 
through the tower thereby heating the air and evaporating some of the cooling water. High 
efficiency drift eliminators will reduce drift (the fine mist of water droplets entrained in the 
warm air leaving the cooling tower) to 0.0005 percent of the circulating water flow. 



SECTION 2.0: PROJECT DESCRIPTION 

SAC/371322 (LEC_SUPP D_APPENDIX A_REVISED PROJECT_DESCRIPTION.DOC) 2-21 

2.1.10 Water Supply and Use 
This subsection describes the quantity of water required, the sources of the water supply, 
and water treatment requirements. Figure 2.1-5A is a schematic water process flow diagram 
and Figure 2.1-5B is the schematic water process flow diagram calculations. Table 2.1-1 
shows water use characteristics keyed to the process flow diagram for (1) the average 
annual case (61.2°F dry bulb temperature and 66.8 percent relative humidity) and (2) the 
summer maximum case (107.7°F and 18.2 percent relative humidity). Both cases assume 
evaporative cooling in operation and duct burning not in operation. The table shows water 
usage for the GE 7FASiemens SGT6-5000F. Complete water balance tables, including 
additional cases assuming other temperature, humidity, and operating regimes, are found 
in Appendix  2A.  

TABLE 2.1-1 
Water Use Characteristics Keyed to the Process Flow Diagram (Figure 2.1-5) 

Figure 2.1-5 
Identifier Stream Description 

Annual Average 
61.2°F DB, 
66.8% RH 

Summer Max Flow 
(F ired) 107.7°F DB, 

18.2% RH 

1 Influent from Wastewater Treatment Plant 856 1528 

2 Potable Water Inlet 1 1 

4 Eye Wash/Safety Shower/Drinking Water 1 1 

6 CTG Evaporative Cooler Makeup 11 54 

7 CTG Evaporative Cooler Blowdown 2 9 

8 CTG Evaporative Cooler Evaporation 9 45 

9 Micro-Filtration Feed 1008 1784 

10 Micro-Filtration Blowdown 101 178 

11 Micro-Filtration Filtrate 907 1606 

12 Clarifier Feed 846 1518 

13 1st Pass RO Feed 103 137 

14 1st Pass RO Reject 26 34 

15 1st Pass RO Permeate 77 103 

16 Cooling Tower Feed 804 1469 

17 2nd Pass RO Feed 35 42 

18 2nd Pass RO Reject 3 4 

19 2nd Pass RO Permeate (EDI Feed) 31 38 

20 EDI Product 28 34 

21 EDI Reject 3 4 

25 Wastewater to Injection Well 103 183 

26 HRSG Cycle Makeup 28 34 

27 HRSG Unrecovered Losses 3 3 

28 HRSG Sampling Losses 5 5 

29 HRSG Blowdown (before cooling) 20 26 

30 HRSG Blowdown (after cooling) 48 60 



SECTION 2.0: PROJECT DESCRIPTION 

2-22 SAC/371322 (LEC_SUPP D_APPENDIX A_REVISED PROJECT_DESCRIPTION.DOC) 

TABLE 2.1-1 
Water Use Characteristics Keyed to the Process Flow Diagram (Figure 2.1-5) 

Figure 2.1-5 
Identifier Stream Description 

Annual Average 
61.2°F DB, 
66.8% RH 

Summer Max Flow 
(F ired) 107.7°F DB, 

18.2% RH 

31 HRSG Vent Flashing Losses 18 23 

32 HRSG Blowdown Quench Water 41 52 

34 Plant Washwater 10 10 

35 Oil-Water Separator Effluent 11 11 

36 Cooling Tower Evaporation 788 1394 

37 Cooling Tower Drift 0.3 0 

38 Cooling Tower Blowdown 197 348 

39 Blowdown RO Pre-Filter Waste 10 17 

40 Blowdown RO Feed 187 331 

41 Blowdown RO Reject 93 165 

42 Blowdown RO Permeate 93 165 

43 Clarified Water 984 1764 

44 Filtered Water 955 1711 

45 Gravity Filter Backwash 39 71 

46 Clarifier Sludge Blowdown 30 55 

47 Clarifier Decant 21 38 

48 Thickener Sludge Blowdown 9 16 

49 Filter Press Filtrate 7 13 

50 Filter Cake 1.8 3 

51 Clarifier Recycle 68 122 

DB = dry bulb  
RH = relative humidity 

The LEC will receive recycled water provided by the City of Lodi’s WPCF. The project will 
access this water through an existing 48-inch-diameter pipeline in the utility corridor 
connecting the LEC and the WPCF. Sanitary sewer connections will also be provided 
through existing connections in this utility corridor to the WPCF. Potable water for sanitary 
and domestic use will be provided by a new onsite potable water well. The LEC facility will 
produce no non-reclaimable process wastewater, as it will dispose of process wastewater 
using a new Class I underground injection well (UIW), with the existing Class I UIW at the 
STIG plant used for backup. A will serve letter from the City of Lodi is provided as 
Appendix 2D. 

 



FIGURE 2.1-5AR
WATER BALANCE DIAGRAM, 
ANNUAL AVERAGE OPERATIONS
LODI ENERGY CENTER - SUPPLEMENT D
LODI, CALIFORNIA

EY062008001SAC  Figure_2_1-5AR.ai   07.24.09   tdaus

Source: Worley Parsons LTD, 06-16-09



FIGURE 2.1-5BR
WATER BALANCE DIAGRAM,
PEAK OPERATIONS
LODI ENERGY CENTER - SUPPLEMENT D
LODI, CALIFORNIA

EY062008001SAC  Figure_2_1-5BR.ai   07.24.09   tdaus

Source: Worley Parsons LTD, 06-16-09



SECTION 2.0: PROJECT DESCRIPTION 

SAC/371322/082340003 (LEC_SUPP D_APPENDIX A_REVISED PROJECT_DESCRIPTION.DOC) 2-27 

2.1.10.1 Water Requirements  
On an annual average basis, recycled water use would will be about 1,281 gallons per 
minute856 gallons per minute (gpm) or 2,066 acre-feet per year (afy),1,380 acre-feet per year 
(afy), assuming full-time operation at 8,760 hours per year (Table 2.1-2). Water supply 
reliability is ensured by the WPCF’s recycled water storage capabilities. There will be 
between 7 and 10 cycles of concentration of the reclaimed water through the cooling system 
before being discharged to the UIW.Water used for makeup in the circulating water system 
will be treated using a cold lime softener and a microfiltration unit before being fed into the 
cooling tower collection basin. The micro-filtration feed water storage tank and the micro-
filtration product water storage tank will provide approximately 2 hours of operational 
storage in the event there is a disruption in the supply. Water supply reliability is ensured 
by the WPCF’s recycled water storage capabilities. There will be approximately 5 cycles of 
concentration of the reclaimed water through the cooling system before being discharged to 
the UIW.  

TABLE 2.1-2 
Estimated Daily and Annual Water Use for LEC Operations, “Rapid ResponseFast Start” GE Energy Frame 7FSiemens 
SGT6-5000F A Natural Gas-fired Turbine Generator 

Water Usea 

 
Daily Use 

(gpm) 
Maximum Daily 

Use (mgpd) 

Maximum Annual 
Useb 
(afy) 

Process and cooling water: Average annual 
(unfired)  

1,281856 1.84 mgpd1.23 2,0661,381 

Maximum annual 
(fired)  

1,8101,528 2.61 mgpd2.2 2,9202,464 

Sanitary and domestic water:  5 50 gpd50 8.1 

aFor the CTGGE 7FA values using other operating scenarios, see Appendix 2A. 
bThis assumes full-time operation all year (8,760 hours), which is the maximum operation possible; however, the 
facility will be periodically taken out of operation for maintenance and will not operate all the time. 

2.1.10.2 Water Treatment 
Water treatment will be provided on site using reverse osmosis (RO) and demineralizer 
systems. High-purity water will be stored in an approximately 200,000-gallon demineralized 
water storage tank. Water quality is described further in Section 5.15, Water Resources.  

2.1.10.3 Cooling Tower System 
Makeup water from the WPCF will be pre-treated prior to feeding the cooling tower basins to 
replace water lost from evaporation, drift, and blowdown. A chemical feed system will 
supply water-conditioning chemicals to the circulating water to minimize corrosion and 
control the formation of mineral scale and biofouling. Sulfuric acid will be fed into the 
circulating water system to maintain a target pH to control the scaling tendency of the 
circulating water. The acid feed equipment will consist of a bulk sulfuric acid storage tank 
and full-capacity sulfuric acid metering pumps. 

To further inhibit scale formation, a polyacrylate solution will be fed into the circulating 
water system as a sequestering agent in an amount proportional to the circulating water 



SECTION 2.0: PROJECT DESCRIPTION 

2-28 SAC/371322/082340003 (LEC_SUPP D_APPENDIX A_REVISED PROJECT_DESCRIPTION.DOC) 

blowdown flow. The scale inhibitor feed equipment will consist of a chemical solution bulk 
storage tank and two full-capacity scale inhibitor metering pumps.  

To prevent biofouling in the circulating water system, sodium hypochlorite will be fed into 
the system. The hypochlorite feed equipment will consist of a bulk storage tank and two  
full-capacity hypochlorite metering pumps. A small storage tank and two full-capacity 
metering pumps will be provided for the feeding of either stabilized bromine or sodium 
bromide as alternate biocides. 

2.1.11 Emission Control and Monitoring 
Air emissions from the combustion of natural gas in the CTG will be controlled using 
state-of-the-art systems. To ensure that the systems perform correctly, continuous emissions 
monitoring for NOx and CO will be performed. Section 5.1, Air Quality, includes additional 
information on emission control and monitoring. 

2.1.11.1 NOx Emission Control 
Selective catalytic reduction will be used to control NOx concentrations in the exhaust gas 
emitted to the atmosphere to 2  ppmvd from the gas turbines. and duct burners.  The SCR 
process will use anhydrous ammonia. Ammonia slip, or the concentration of unreacted 
ammonia in the exiting exhaust gas, will be limited to 10 ppmvd from the catalyst housing. 
The SCR equipment will include a reactor chamber, catalyst modules, ammonia vaporization 
and injection system, and monitoring equipment and sensors. The project will make use of 
the existing ammonia storage system, which consists of an anhydrous ammonia storage tank, 
spill containment basin, and refilling station with a spill containment basin and sump.  

2.1.11.2 Carbon Monoxide  
An oxidation catalyst will be used to reduce the CO concentration in the exhaust gas 
emitted to the atmosphere to 3 ppmvd from the gas turbine.  

2.1.11.3 Particulate Emission Control 
Particulate emissions will be controlled by the use of best combustion practices; the use of 